‘ LIFETIME ’

OUTDOOR STORAGE

MODEL N° 6418

OWNER’S MANUAL

Keep this Identification Number in case you must contact our Customer Service Department.

C )




IMPORTANT! PLEASE READ BEFORE BEGINNING ASSEMBLY

Dear Valued Customer,

We would like to congratulate you on your purchase of a Lifetime®© Outdoor Storage Shed! We are
confident that you have made the perfect choice and you will be very pleased with your new storage
solution.

Lifetime®© Outdoor Storage is part of the family of products created and manufa
Products, Inc. Like all of our products, you can be assured that the quality of your
Storage Shed is the best in the world! And, we back that quality up by offering the b
business — A 10-year warranty that fully covers the Shed!

by Lifetime®
e Outdoor
rranty in the

All of our Sheds are built with the highest-quality steel and hlgh denS|
design and construction of our steel-reinforced double-
steel parts and gables are powder coated and we use

So now that you know the quality you are getti
time to READ THIS INSTRUCTION MANUAL!

help you get started!

We can assure you, your co

first step is simple... RE
Plan to spend a good part of yo
osophy is, if it comes together qui
ime®© Outdoor Storage Shed will surely
sary to put it together as w instructed.

have made a gr,
kend putting

burchase, but Reme was not built in a

her your fine Outdoor Storage Shed. Our

y will come apart quickly and easily! Your
ong time, if you are patient, and take all the time

friend to join in on the fu
oother if you have two
as well. So, the mor,

is is not a one-person endeavor. We have found that not only will
ore people participating in the construction of the Shed, but it
merrier!

e Make sur cessary for constructing your new Shed. There is a “Tools Re-
quired For This ge five of this Owner’s Manual.

e The plastic pieces of your Shed may become damaged by over tightening the screws. To avoid this
damage, we strongly recommend the use of a low-powered power screwdriver or a drill that has an
adjustable clutch that is set on a low-torque setting. If neither is available, use a hand screwdriver. If a
hand screwdriver is all you have, take several breaks... your wrist will need it!

e You will also need two small ladders (when it comes time to do the roof!).

\Instruction #1079361 B 4/20/2011)




IMPORTANT! PLEASE READ BEFORE BEGINNING ASSEMBLY

e Before beginning assembly, remove the Parts List from the center of this Owner’s Manual and take an
inventory of the parts included with your Outdoor Storage Shed. Also, read through the entire instruc-
tion manual. It's always a great practice to get a feel for the flow of the process and to familiarize your-
self with the parts involved. But, try not to get ahead of yourself and start the process out of order.

e FOLLOW THE INSTRUCTIONS IN ORDER! Everything goes together in a certain order, and we have
learned what that correct order should be. In our state-of-the-art research and testing facility, we have
painstakingly created these instructions. The order of construction is there for a reason, and some parts
simply will not fit if built out of order. Just follow along with the order in the instructions and everything
will fit together and things will go very smooth.

e YOUR SHED MUST BE BUILT ON A LEVEL SURFACE! If the spot you have chosen to place your
wonderful new Outdoor Storage Shed is not level, the Shed will not assemble correctly! We recommend
a concrete patio, a wood platform or creating a pad with pea gravel. Your Shed is meant to last a life-
time, so provide the proper foundation for it before you start to build.

e Before you build it, make sure you are allowed to build it! Consult all building codes, as well as city
and county ordinances, to ensure that you do not require a building permit to construct your Outdoor
Storage Shed. Proper building permit documentation may be required in your neighborhood, and it
would be quite unfortunate to learn this after your Outdoor Storage Shed is already built!

Now that you’re ready to begin the construction of your wonderful new Qutdoor Storage Shed, step
back, take a deep breath, get yourself a large cold beverage and enjoy yourself. We guarantee that after
spending the right amount of time in building your Shed, you will be able to enjoy it for years to come.

Thanks for choosing Lifetime®©, and have fun!

ABOUT LIFETIME PRODUCTS, INC.

Lifetime Products, Inc., has applied innovation and cutting-edge technology in plastics and
metals to create a family of affordable lifestyle products that feature superior strength and
durability. The world’s leading manufacturer of folding tables and chairs, Lifetime was found-
ed in 1986 as the maker of portable basketball systems that revolutionized the industry with
patented technology. With diverse offerings such as outdoor storage sheds and steel utility
trailers, Lifetime continues to develop innovative products that outfit the way you live.

Lifetime makes the things you need for the lifestyle you want. By innovating products in and
around the home, Lifetime simplifies your everyday life and enables you to get the most out

of your free time.
‘ LIFETIME ]

OUTDOOR STORAGE




REGISTER YOUR LIFETIME PRODUCT TODAY!

There are benefits to registering your Lifetime product. With our new online product registration form, it’s fast and easy! Register with us at www.lifetime.com
and enjoy these great benefits:

e Receive exclusive money-saving offers from BuyLifetime.com, our online store, as well as NEW product notifications and special closeout
promotions!

¢ |n the unlikely event of a product recall or safety modification, we will notify you.

e Registering your product guarantees you warranty service. If you do not register your product, your warranty rights will not be diminished.
But you will need to provide a sales receipt to verify your product purchase date before warranty service will be provided.

LIFETIME’S PROMISE TO YOU:

Maintaining your privacy is our long-standing policy at Lifetime. And you can rest assured that Lifetime will not sell or provide your
personal data to other third parties, or allow them to use your personal data for their own purposes.

We invite you to read our privacy policy at www.lifetime.com

\_ REGISTER today!

**U.S. and Canada customers ONLY**
IF ASSISTANCE IS NEEDED,

DO NOT CONTACT THE STORE!

CALL OUR CUSTOMER SERVICE DEPARTMENT at 1 (800) 225-3865
HOURS: 7:00 a.m. to 5:00 p.m. Monday through Friday (Mountain Standard Time)
**Call, or visit our Web site for Saturday hours**

**For customers outside the U.S. or Canada, please contact the store for assistance.**

SAFETY INSTRUCTIONS

FAILURE TO FOLLOW THESE WARNINGS MAY RESULT IN SERIOUS INJURY OR
PROPERTY DAMAGE AND WILL VOID WARRANTY.
To ensure safety, do not attempt to assemble this product without following the instructions carefully. Check entire box and inside all
packing material for parts and/or additional instruction material. Before beginning assembly, read the instructions and identify parts

using the hardware identifier and parts list in this document. Proper and complete assembly, use and supervision are essential to
reduce the risk of accident or injury.

e Do not use or store hot objects such as grills, blowtorches, welding equipment, etc. near the product.
e |f using a ladder during assembly, use extreme caution.

e Two capable adults are required for assembly. (It is also recommended that a third adult function as an instruction reader.)

Most injuries are caused by misuse and/or not following instructions. Use caution when using this product.




BEFORE BEGINNING ASSEMBLY

) Keep the hardware bags and their contents separate. If any parts are missing, call our
~ Customer Service Department.

Read the “Congratulations” letter on page 2-3. Identify and inventory all parts and hardware
using the parts and hardware lists and identifiers in this document.

- J

Iﬁ\ Iﬁ\ *Iwo adults required to complete assembly*

Only adults should set up the product. Do not allow children
in the set-up area until assembly is complete.

TOOLS REQUIRED FOR THIS ASSEMBLY

7/16" 3/8" Adjustable Rubber Mallet Box Knife Phillips Plain 3/8" Masonry 2"x4"x5'
Screwdriver Screwdriver Bit Leveling Board

Level

(@ ]

e e ]

(2) (M 1 (1 (1 1 (1)

e

6’ Ladder Power Drill* Work Light Pliers Flashlight Hammer Drill* Safety Glasses

v
()

@ ) ) )
.

=

[ {0

—
—_
-~

B &

—
[
—

(1 for each person)

*See “Screwdriver Notice” on page 7.




ASSEMBLY GUIDES

Refer to the following areas throughout the instructions
to assist in the assembly process:

This area is located at the top, left-hand 7% | T00LS AND HARDWARE REQUIRED FOR THIS PAGE
corner of the page and indicates which tools .
and hardware are needed to complete the
assembly steps on a page.

\_ _J
This area is located at the top, right-hand \
corner of the page and shows an image of the w
product with shaded parts indicating which
section is being assembled.

\
This area is usually located in the bottom,
left-hand corner of a step and indicates that
special attention is needed to perform a
particular part of a step.
These areas are usually located in the bottom, A AUTION
right-hand corner of a step and indicate that [ CAUTIO
damage to the product or serious injury may
occur if the caution or warning is not heeded.

[A WARNING
Throughout the Parts & Hardware List, Part
& Hardware ldentifiers, and instructions qum
are three-letter IDs. These IDs are helow A2 (10
the images of the parts and hardware to 1,4”(f( 5,)8” Pan-Head Screw
help you locate and identify the parts and
hardware during assembly. These IDs are not
necessarily on the parts themselves.

)




IMPORTANT NOTICES

Level Surface Notice:

Surface must be leveled before installation. We recommend building a level work space with a concrete
or patio style surface. If the surface is not properly leveled, the Outdoor Shed will not assemble correctly.
Proper surface leveling will save you time in the long run, so please do not ignore this step.

Building Code Notice:

Consult all local building codes, as well as city and county ordinances, to ensure that the construction of the
Outdoor Shed does not require a building permit. Proper building permit documentation may be required in
your neighborhood, and it would be unfortunate to learn this after constructing the Shed.

Screwdriver Notice:

You may use a #2 Phillips head screwdriver bit and a power screwdriver or drill, instead of a hand
screwdriver. However, be aware that the plastic pieces of your Shed can be damaged by overtightening of
screws. To avoid damage we strongly recommend the use of a low-powered power screwdriver or a drill that
has an adjustable clutch that is set on a low torque setting. If neither is available, use a hand screwdriver. In
any case use caution to avoid overtightening the screws.

Floor Puncture Notice:

Sharp objects may damage your floor. If resting sharp, heavy objects on your Shed floor, place a block of
wood between the sharp object and floor.

/N\ CAUTION:

If more than six (6) inches of snow accumulate on the roof of the shed, carefully remove the snow to avoid
possible roof collapse. While standing on the ground, remove the snow from the roof with a broom or snow
shovel. Do not stand on the roof to remove snow.




BOX 1

SHED PARTS BOX

D Description

AGZ Right Door

AGO Left Door

AGF Entry Gable

AGH Rear Gable 1

AGI Rear Gable 2

AGR Outer Floor Panel

AFY Center Roof Cap

AGQ Roof Panel

AGG Front Roof Cap

AFW Rear Roof Cap

CTC METAL PARTS KIT

AFC Door End Channel

AFE Entry Header Bar

AFG Roof Truss Brace

AFH Truss Gutter Channel

BFJ Rear Gable Support Channel
CRD Door Hinge Tube

BTY SMALL PARTS KIT

AHC Skylight

AFL Roof Support Strip

BHV GABLE ASSEMBLY HARDWARE (x2)

AGP Louvered Vent

AlQ Vent Screen

ADW #10 x 3/4” Pan-Head Screw
AEE #10 x 1/2” Flat Washer
ADZ 1/4” x 5/8” Pan-Head Screw
AHS End Plug

ADV 1/4” x 1 1/8” Pan-Head Screw
ACB #10 x 1 1/4” Pan-Head Screw
BOX 2

SHED PARTS BOX

AGY Corner Wall Panel 104

AGN Corner Wall Panel 105
AGW Corner Wall Panel 106

AGL Corner Wall Panel 107

AHD Wall Panel

BTZ SMALL PARTS BOX

AlX Wood Shim

AlW Wood Block

BQH  FLOOR ASSEMBLY HARDWARE

BQC #8 x 1/2" Pan-Head Screw
AHO Door Hinge Bushing

ADC #2 Phillips Bit

BEA  TRUSS FRAME ASSEMBLY HARDWARE

ADJ 1/4" Cap Nut

ADY #10 x 3/8” Pan-Head Screw
ADK #10 Cap Nut

AlIP Truss Connector

ADH 1/4" Threaded Rod

PARTS & HARDWARE LIST

D
BGT
ADZ
D
BEF
AHZ
AHM
ABU
ADW
AEE
ADJ
AlA
AIB
BEG
AlK
ABV
ADB
AAB
AHY
AHW
AlO
ADW
AHX
AHV
AlL
AEB
AEE
BHZ
ADZ
AHP
AlC
AIM
ADX
Bae
ADZ
AED
ADX
AXX

=]
[ N O gy Sy

Do e R ONDO Ol = AN N =N =N

— N

—_

== 0 0N

Description
WALL INSTALLATION HARDWARE
1/4” x 5/8” Pan-Head Screw
Description
LEFT DOOR ASSEMBLY HARDWARE
Left Door Handle
Deadbolt Latch
1/4” x 1 1/2” Carriage Bolt
#10 x 3/4” Pan-Head Screw
#10 x 1/2 Flat Washer
1/4” Cap Nut
Left Door Lock Bracket
Left Door Strike Plate
RIGHT DOOR ASSEMBLY HARDWARE
Right Door Handle
1/4” x 2" Carriage Bolt
3/8" x 1/2" Steel Spacer
1/4” Centerlock Nut
Latch Spring
Latch Block
Thumb Lever
#10 x 3/4” Pan-Head Screw
Latch Cover Plate
Latch, Door
Right Door Lock Bracket
1/4” Flat Washer
#10 x 1/2” Flat Washer
DOOR & ENTRY GABLE INSTALLATION HARDWARE
1/4” x 5/8” Pan-Head Screw
Cotter Pin
Left Gap Flap
Right Gap Flap
#10 x 1/2” Pan-Head Screw
TRUSS, REAR GABLE, & ROOF INSTALLATION HARDWARE
1/4”" x 5/8” Pan-Head Screw
#10 x 1" Fender Washer
#10 x 1/2” Pan-Head Screw
Truss Hole Insert

Qty

2
=

e NDWWND N —

OON R PR DBRERFRFFRFFFNNDNDN -

AL, DNO




PARTS IDENTIFIER

BOX 1
SHED PARTS BOX
Parts shown at 4% of actual size
1
\} =3
AGO (x1) AGZ (x1)
Left Door ] Right Door

AGF (x1) (Rear View)

AFY (x1)
Center Roof Cap

Entry Gable

Outer Floor Panel

Tl G
T (e

AGG (x1) AFW (x1)
Front Roof Cap ~ Rear Roof Cap

o
[Ji:
1l

Note: Throughout the Parts & Hardware List, Part & Hardware Identifiers, and instructions are three-

letter IDs. These IDs are below the images of the parts and hardware to help you locate and identify
the parts and hardware during assembly. These IDs are not necessarily on the parts themselves.

AGH (x1) (Rear View)  pei (1) (Rear View) ~ T
Rear Gable 1 Rear Gable 2 1
AGQ (x4)
Roof Panel
= = o = S
AGR (x2)




PARTS IDENTIFIER

BOX 1
METAL PARTS KIT [CTC]

Parts shown at 8% of actual size

e 751/2" -
AFC (x2)

Door End Channel ﬂ

= = = ——
= =3 (=) = S
5] ” W=‘

AFH (x2)

Truss Gutter Channel
== = = = = =
2 59 1/2” -
AFE (x1)
Entry Header Bar

E 9

| 4’ :

AFG (x1)

Roof Truss Brace

591/2”
BFJ (x1)
Rear Gable Support Channel
191/2”

CRD (x2)

Door Hinge Tube

SMALL PARTS KIT [BTY]

Parts shown at 8% of actual size

== T
- - Roof Support Strip
AHC (x2)
Skylight
. J

10



PARTS IDENTIFIER

BOX 1 (CONT.)

GABLE ASSEMBLY HARDWARE [BHV] x2
Parts shown to scale (*Unless otherwise noted) m
- ppresss . ADZ (x4)

1/4” x 5/8" Pan-Head Screw é”z(;?) AEE (x5)
(Only 4 used) n ug #10x 1/2

(Only 2 used) Flat Washer

ANCNNNN ALV

*AGP (x1) ADV (x6) ADW (x5)
Louvered Vent Vent Screen 1/4” x 1 1/8" Pan-Head Screw  #10 x 3/4” Pan-Head Screw
(Only 6 used)
ACB (x1)
#10x 1 1/4” Pan-Head Screw
(Not used in this model)
BOX 2
SHED PARTS BOX
Parts shown at 4% of actual size
UF -n S 1 GG -
NI 702 | 1051 (- ‘Lma“ Lo
AGY (x1) AGN (x1) AGW (x1) AGL (x1)
Corner Wall Panel 104 Corner Wall Panel 105 Corner Wall Panel 106 Corner Wall Panel 107
)
)
)
b
]
AHD (x4)
Wall Panel

11



PARTS & HARDWARE IDENTIFIER

BOX 2 (CONT.)
SMALL PARTS BOX [BTZ]

Parts not shown to scale

= ——
)

AIW (x1 AIX (x4)
Wood Block Wood Shim

TRUSS FRAME ASSEMBLY HARDWARE [BEA]

Parts shown to scale (*Unless otherwise noted)

O, o
% ( Al (xl)

ADJ (x2) ADK (x6) ADY (x6) Truss Connector

1/4” Cap Nut #10 Cap Nut #10 Pan-Head Screw

= :
1211/16”

*ADH (x1)

1/4" Threaded Rod

WALL INSTALLATION HARDWARE [BGT]

Parts shown to scale (*Unless otherwise noted)

s

ADZ (x45)
1/4" x 5/8”" Pan-Head Screw

FLOOR ASSEMBLY HARDWARE [BQH]

Hardware shown at actual size

(-

BQC (x20)
#8 x 1/2” Pan-Head Screw
(Only 4 used)

=Hc— =

ADC (x1)
#2 Phillips Bit

AHO (x2)
Door Hinge Bushing

12



PARTS & HARDWARE IDENTIFIER

BOX 2 (CONT.)
LEFT DOOR ASSEMBLY HARDWARE [BEF]

Parts shown to scale (*Unless otherwise noted)

(T -——(C)

*AHM (x2) ABU (x2) ADW (x3) AEE (x3)
Deadbolt Latch 1/4” x 1 1/2” Carriage Bolt ~ #10 x 3/4” Pan-Head Screw  #10 x 1/2” Flat Washer

R ﬁ-q

ADJ (x2) *AIA (x1) *AIB (x1)
1/4” Cap Nut Left Door Lock Bracket Left Door Strike Plate

RIGHT DOOR ASSEMBLY HARDWARE [BEG]

B (5 @ ©:>

#10 x 1/2” Flat Washer 3/8” x 1/2” Steel Spacer
ABV (x2) (Only 3 used) ,
1/4” x 2" Carriage Bolt

’ ‘\
*AIK (x1)
Right Door Handle

*AHZ (x1)
Left Door Handle

AAB (x2) AHY (x1) *AHW ( Xl)
1/4” Centerlock Nut ~ Latch Spring Latch Block *RI0 (x1)
Thumb Lever
ADW (x4) — =
#10 x 3/4” Pan-Head Screw  pgB (x2) “AHX (x1) ANV (x1) *AlL (x1)
1/4” Flat Washer  Latch Cover Plate Door Latch Right Door Lock Bracket

TRUSS, REAR GABLE, & ROOF INSTALLATION HARDWARE BAG [BQG]

Parts shown to scale (*Unless otherwise noted)

s

ADZ (x74) T
1/4” x 5/8”" Pan-Head Screw A { "
AED (x12) *AXX (x2)
#10 x 1”7 Fender Washer Truss Hole Insert
ADX (x12)

#10 x 1/2" Pan-Head Screw

13




PARTS & HARDWARE IDENTIFIER

BOX 2 (CONT.)
DOOR & FRONT GABLE INSTALLATION HARDWARE [BHZ]

Parts shown to scale (*Unless otherwise noted)

ADZ (x6)
1/4”" x 5/8” Pan-Head Screw

*AIC (x1) *AIM (x1)

Left Gap Flap Right Gap Flap
AHP (x2) ADX (x4) )
Cotter Pin #10 x 1/2" Pan-Head Screw
\ Y,

14



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

\
TN *sisg
N

.

]

VT

Concrete (1 cu. yd.)

1l

SITE PREPARATION - CONCRETE PLATFORM PREPARATION

The actual dimensions of your shed (at its widest and longest points) are 8 x 5'. Ensure you select a site that will
accommodate these measurements. The base of the shed is slightly smaller than this, so you will need to create
a level surface that is at least 93 1/2” x 58”. We recommend using a level cement or patio style surface. This will
provide the best long-term performance for your shed.

Note: Shed Extension Kits are available for this shed. Please consider possible shed expansion when planning the site for your shed. See back cover of
this manual for information on ordering accessories.

Note: Surface must be leveled before installation. If the surface is not properly leveled, the Outdoor Shed will not assemble or function correctly.
Proper surface leveling will save you time in the long run, so please do not ignore this step.

Note: Any platform or similar structure should be built above ground in order to avoid water pooling inside the Shed.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

( ' ; ? 2" x4” x 55” (x7) (Not included)

= 5
2" x47x931/2” (x2) (Not included) ((C

IN

I

AN

N t\
Il A

——

I

!
ZZZIZ,I,,MI

Vg’/

\_ 16d 3” Common Nail (x32) (Not included) A

ALTERNATIVE SITE PREPARATION: OPTION 1 - WOOD PLATFORM ASSEMBLY

Ensure all lumber used is treated and approved for outdoor use. Build outside frame to 93 1/2” x 58" outside
dimensions:

Note: Whenever possible, you should use the surfaces described on Page
7. When this is not possible, we recommend you use a wood platform or a
filled wood frame.

16"

, 16"
16’
15 \L/_’_,'/'

/ | —l \\
To ensure studs are in the correct
location for nailing plywood in the next § =
step, start measuring here & measure ;f_,_e/ [T
from center to center. | S f_f_/‘ T

% .

Place the 2” x 4” x 55” hoards on the inside
of the frame. Nail each board in place with the

! © Note: All lumber must be rated for outdoor use. 16d nails.

Note: Surface must be leveled before installation. If the surface is not
properly leveled, the Outdoor Shed will not assemble or function correctly.
Proper surface leveling will save you time in the long run, so please do not

ignore this step.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

N
A\
\
\
\

N

\\s
\s
A\
N

AR

I

> /J | |
ﬁ\\% 7)) R

48” x 93 1/2” x 3/4” Treated Plywood (x1) ~ 8d 11/2” Common Nail (x36)
\_ (Not included) (Not included)

lIIlIl
[

I/?ll
U

i

VT

)

Y

U

AN

ALTERNATIVE SITE PREPARATION: OPTION 1 - WOOD PLATFORM ASSEMBLY (CONT)
B Square up the frame by measuring from corner to corner. Measurement A should equal Measurement B.

: Note: All lumber must be rated for outdoor use.

Cut Plywood into sizes called for above. Arrange the Plywood according to the diagram and nail into place with
8d x 1 1/2” nails. Place platform in the desired location. If platform does not rest level on the ground, build up

low points with loose dirt until platform is stable. Drill three evenly spaced 1/2” drain holes in plywood between
each 2" x 4" joist.

Drill three evenly spaced 1/2” drain holes in plywood
hetween each 2” x 4” joist.

17



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

- el L

e = N

27 x4” x96” (x2) (Not included)

=

NN
\Qﬁ Qy\ \

Z
gl 2 2
&L Z 77

|

|

—

27 x6” x53” (x2) (Not included)

G
8d 1 1/2” Common Nail (x16)
(Not included)

Pea Gravel (4.5 Cubic Feet)

\_ (Not included)

=A== gc]]

[

Il
TN

TN

/i]ll

T \
I/ll s Y
TN

1T

wi

Wl

L-Bracket (x4)
(Not included)
%

Note: Whenever possible you should use the surfaces described on Page 7.

! - Note: All lumber must be rated for outdoor use.

I 1 96" t |
:‘:o =$ 2" % §” R
R ¢ Boards -

Once all boards are level and do not wobble,
pack “Pea” gravel around the outside of the
frame, and slope away from frame.

Cut outside frame to 8 x 5’ outside dimensions. Lay boards flat so widest parts face up. Ensure frame is level.
Square up the frame by measuring from corner to corner. Measurement A should equal Measurement B. Nail an
L-Bracket on each corner of the frame with 8d nails. Place platform in the desired location. If platform does not
rest level on the ground, build up low points with loose dirt or “Pea” gravel, until platform is stable.

ALTERNATIVE SITE PREPARATION: OPTION 2 - FILLED WOOD FRAME ASSEMBLY

Now fill the inside of the frame with “Pea”
gravel. Use a leveling board to scrape off extra
fill material and to level the surface.

e N e A gt D R

2" x 4" x 5’ Leveling Board (x1)

18




/u; N
S3: 2 FLOOR ASSEMBLY

HARDWARE REQUIRED HARDWARE BAG REQUIRED: BQH

Hardware shown at actual size

(-

S =

BQC (x20)

#8 x 1/2” Pan-Head Screw . ADC (X.l). .

(Only 4 used) - #2 Phillips Bit
AHO (x2)

Door Hinge Bushing

PLASTIC PARTS REQUIRED

Parts shown at 4% of actual size

= = = o

AGR (x2)
Outer Floor Panel

TOOLS REQUIRED HARDWARE BAG REQUIRED: BGQH

— S BT =
- . ADC (x1)
\_ Phillips Screwdriver Safety Glasses #2 Phillips Bit (Included) )

19




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

AHO (x2)

I”’I

Z . 7
A
L Ze 7 7
e
P
EZ AP
—_—— |
1 — -
:\ -
S — —
o —— | =
[ —— =
[ ———— | =
sS===s|=
s==s|(=
SSS~ll=
SS=—~=I=—
S

77

FLOOR ASSEMBLY

Lay an Outer Floor Panel (AGR) flat on the ground. Hold the second Outer Floor Panel at an angle as shown and fit

tabs into slots. Lay Outer Floor Panel flat.

Decide which end will be the front of your shed. Lift the Floor Panels up enough to slide the two (2) Door Hinge
Bushings (AHO) under and up through the holes in the Floor Panels as shown.

A\

Sharp objects may damage your floor. If resting
sharp, heavy objects on your shed floor, place a
block of wood between the sharp object and floor.

CAUTION




O OO OJO OJO CJO O[C JJON

O\ -
OOOOOOOOOOOOOO% [0]e]e elee]le]e)

Insert Screws here.

©
)
= \\m;oooooooooooo
-8 e .
o oo ologjoolodoolodoo O OO0 OO D
L £ o0 0000000000000 £ A000B b0 R0
N s O 1000000 0L Ol_OL O 3 @] e]e/e]e] 0]e [e10) o) e]e [o]e
:._._._._.s.\:is = QO 0|0 QIO OO GO VIO QIO OJO QI Oolooooloooolodpooo 4,
\ \\\ = 0l0 0l0 00 Olo IO IO KO O[O O Oooooooooooooooom
/',’\ﬁs‘\‘\\\\\\\\\\\\\\\ > m O%-%QOOOOOOOOOOOOOO BOOOOOOOOOOOOO
,,,__._._-_-E-EEEEEs S ® 010010 ¢lo oloe]e o]0 ele e olo)olo|o)eeleele ole|ele)[e
L2 ®)
L3 C %\OOOOOOOO O O g|c o lo o loooolodoo
33 QYOI QO OJO QIO OlO QIO OO OIC Moo oo o oD oPO]
2% O ooooooooooooooo% 9 ooooooooooooo%%o
H..., @ QP OO GO OO VIO VIO VIO OO O QOOOOWOOOOOOOOWOOTOO
P 52 \ OOOOOQOOOOOOOO% 200l 00 OJ0 Ojo Olo YO Ol0 Q0]
TF \ 0 0l0 O OO OO0V O O 0 o [ooooooo O
Lo COo[odjogodo 0000 Y O oloooologoolodool Qo
P 2 s TRICO000000l O OO0 00O OO OOJQ |,
e s ~QJododog Qo dodogoogododol )
o N p N 9o ojogeopop ooy
S i o 5 3 OOOOQQOQOQQ%
= B R SIe/ss/e]e ]e o]e
= 32 B
—I : m_lr m =g = \ﬁ
Lo— o r— Www N =
S - Sk EPFT S e e 0 S f 42 Sl S e e e
L : % % O ol 1o e RS ] B3B8 i M e > PR Do I oo o 10 10g ig
o ) SR i st S R S S R e e e e R R s eck S
E \lmul : © u w W u W W (o o} O OO [e o] O O OO O {® O [® o] Ol
= o 52 e ehe o3 1e. 1o, oae sd®/ sie sje'o]e. el ofo/SIo SIs sje/ye Syeisys. S e sieiels.s ofe st o8 oIs
w m % b..L LOOb & OOLOO wo 000 wD uc MLO MJC Mwo oc.ow cco o orO M w 0l
S S =0 e oo ool o s e e et
e~ > CcQ oo o b bos ol o o1seYs! o) 'sYe's1s)ss,o1s o) D e exe Jo
Q< o € ROl BEPOPopo -3 dbguaede b pabopdang o dbspabdadt b Pobobocepal 9 ooaiance B %
Ly = g2 S Sk s oS SR S S S s e SR o SRR
R =~ .m,..hL o eJo/ole o oJe o]e o} o] [¢o]e oo o] [ o]e o] 0 O[O0 o o] [e o/ o] 9
m e 5 o R R R R ERaREREES o oie/sie ars e ie sie ele sjsiatelsls oje Sis SIS, SJe/fs o o sisieel
S g8 bbb oo hep o R e bbb e b o B
P o € Pop SREE o SRl STk ok R R o e g 9
= .53 % % AL e R b R R ek Rk Pl ddi do o Riiadp
=] 95 T ol e e S sie st 3090 3 S e ols sie sl Sie T8 ST iele SIe IS sl o7 sis ele. Sje e1e sis e SIS Ss pe oIS
= :E ¢ HBERERS RERERERAR R R BN AR AR R ESSRIRIREARAS  ole ke sle 010 sie.sTsioge oIs.
A N © © QO Jo /o] [e) O QIO O O QIO OO O ) (0, 0} o] (o] QIO OO QIO
v R o e ik 2 e R R R R R R R e R e e R
= b o & PEERE o e R R R R e R R ke e ke ke ke chotge s e ik ek
S s S 8 8 SIS SHP R o e RS 25 g S o RS R s S g S 2
~ Ly 0 Bdcpand o o S ofe sjoie IS e ofeisfe s ofe o o ofe ojefoofo oje e Moo seiofe oo spoje ojeie e/l
1 g8 DRI o SRS SR R R Rk ke R e A e A R S e s ke e
P BB ] 5% e S S <5 o ot Sl o S of S Se s e SR e
L opopp PP QSTE e e e g _RERIS
Yo) (0T Al ©) w.ﬂ\\\

21




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

=

IF YOU PLAN ON ANCHORING YOUR SHED, CHECK WITH YOUR LOCAL HARDWARE STORE
FOR SUITABLE HARDWARE.

Il \

| ,§

N
oo

|

i

I

T
VIIII/I//III/II 1 Illll[lll
IO

Wl

VT

ANCHORING THE SHED

If you plan on anchoring your shed, you can anchor it to your platform through the four indentations near the
corners of the floor. The anchoring hardware used depends on the platform. If you have a concrete platform,
we recommend using four (4) 3/8” Anchor Bolts and four (4) 3/8” x 1" Flat Washers. If you have a wood framed
platform, we recommend using four (4) 3/8” Lag Bolts and four (4) 3/8” x 1” Flat Washers. Do not exceed a
3/8” diameter bolt. Refer to your local hardware store for this hardware. Do not tighten anchoring hardware until
instructed to do so at the end of these instructions.

A WARNING

Failure to anchor the shed may result in property
damage and/or personal injury.

N %
22




/ N
2 3 TRUSS ASSEMBLY

Hardware shown at actual size

ADY (x6)
#10 x 3/8” Screw

HARDWARE REQUIRED HARDWARE BAG REQUIRED: BEA

@ )
@

\_ Phillips Screwdriver

1/16” Wrench

3/8” Wrench

@)0 % j‘rAIP (xCl) t
\/' russ Connector
ADK (x6) ADJ (x2)
#10 Cap Nut 1/4” Cap Nut
Par t ) Shownat 50% Of a Ctua | Slze ..............................................................................................................................
I I
E 12 11/16” ﬂ
ADH (x1) 1/4” Threaded Rod
METAL PARTS REQUIRED METAL PARTS KIT REQUIRED: CTC
Parts shown at 8% of actual size ‘
17
AFH (x2) ’ Hl=‘
Truss Gutter Channel
r -
AFG (x1)
Roof Truss Brace
TOOLS REQUIRED
— )

Safety Glasses

23

~




~
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

N
AN
N

A\
AN
N

E: S 5 =
ZZ Z
£ N
> €

4

Il

/.,,

T

ADK (x1)

TRUSS ASSEMBLY
Stand a Truss Gutter Channel (AFH) upright and set a Truss Connector (AIP) inside the end of the Channel as shown.

Align the holes and secure with one (1) #10 x 3/8” Pan-Head Screw (ADY) and one (1) #10 Cap Nut (ADK).

24



N
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

5
\
\
\

=Z

AN
\
Y
\
N
\
N

Z

N
,&s

[T

[T

m

ADK (x1)

~
Sll=.

Connect another Truss Gutter Channel (AFH) to the Truss Connector using one (1) #10 x 3/8” Pan-Head Screw (ADY) and
one (1) #10 Cap Nut (ADK).

25



~
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

\
A
N

il

L]

[

|

1]

ADK (x4)

-
B Lay the Truss Assembly on its side, and align the holes in a Roof Truss Brace (AFG) with those circled on the Truss

Gutter Channels as shown.

T

77

/]

Secure the Roof Truss Brace to the Truss Gutter Channel using two (2) #10 x 3/8” Pan-Head Screws (ADY) and two (2)
#10 Cap Nuts (ADK). Repeat this step for the other end of the Roof Truss Brace.

Do not overtighten the Cap Nut. If the end of
the Bolt breaks through the plastic cap, call our

] ) Customer Service Department. Exposed threads
s . Note: The Cap Nuts goes on the outside of the Truss. on the end of the Bolt may cause serious injuries.
N— /)

26




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

=
1/16” (x2) =

ADJ (x2) T

=

ADH (x1)
\_ (Not to scale)

A
\
b

N
I§§
N
|
\.\\
W

=

\
|
\
\
\

i

iZ]]l’Illl

/I/;/:IZIZIII

VB

1211/16”

17

~
Sll=.

.
4
i

With the Truss Assembly on its side, slide a 1/4” Threaded Rod (ADH) through the Roof Truss Brace and Truss
Connector as shown. Secure the top and bottom of the 1/4” Threaded Rod with a 1/4” Cap Nut (ADJ). Tighten all

hardware. The 1/4” Threaded Rod will still spin freely. Set aside.

A WARNING

Do not overtighten the Cap Nut. ]
-
27




on N
w2 4 WALL PANEL INSTALLATION

HARDWARE REQUIRED HARDWARE BAG REQUIRED: BTG

Hardware shown at actual size

s

ADZ (x45)
1/4" x 5/8”" Pan-Head Screw
(Only 35 used)

PLASTIC PARTS REQUIRED

Part shown at 4% of actual size

H = .ﬁ
i 104 I% 106 107
AGY (x1) AGN (x1) AGW (x1) AGL (x1)
Corner Wall Panel 104  Corner Wall Panel 105 Corner Wall Panel 106 Corner Wall Panel 107

AHD (x4)
Wall Panel

TOOLS REQUIRED SMALL PARTS BOX REQUIRED: BTZ
— S B

AW (x1)
\__ Phillips Screwdriver Safety Glasses Wood Block (Included) J

28




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

AW (x1)

WALL PANEL INSTALLATION
Fold Corner Wall Panel 105 (AGN). Fit tabs of Panel into the front, left corner of your Floor (while facing shed). Place

a Wood Block (AIW) under the floor panel, directly under the first tab, then pull down on the Corner Wall Panel until
the tab snaps into place. Move the Wood Block under the next tab and repeat.

Note: Place the Wood Block (AIW) directly under the tabs as you insert
them throughout the assembly. Snap tabs into place one at a time.

Snap the Wall Panel (AHD) into place along the left side of the shed. Ensure the top of the Window Wall Panel
is even with the Corner Wall Panel and the holes align. Insert a 1/4” x 5/8” Pan-Head Screw (ADZ) through the top

hole to fasten the Panels together as shown. You'll finish fastening the panels together towards the end of this
section.

AHD

11
’\hﬁ

v ?
ll

i

NN
\

—— AW

|

%

Note: A second person should apply pressure on opposite side of the Wall I
Panels for easier insertion of the Screw. Do not overtighten Screw.




N
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

\
N
QAR

-
< 7
Z &
ZZ 77

[T

(ﬂm ADZ (x3)

i

T

111

[

i

\
>
//

AGL ]
%\ ’:1_‘
1 1|
Et —
| — L —
\§ —
§§ —]
§§§ z
== AIW
—
=
|
~

Insert two Wall Panels (AHD) along the back side of shed. Ensure the tops are level and the holes line up before
fastening the Panels through the top holes using the required hardware.

AHD

=T

AHD i

WHM
u§ :
— |
E&
R ———
%;

==

i

30



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Iy

illlllﬂ

ﬂﬂm ADZ (x2)

:

\

I

/

i

[

Fold Corner Wall Panel 106 (AGW) and fasten it to the rear Wall Panel through the top hole using the required
hardware.

i

7//7///// ///// ] ///// I
UL g

1L
i
IXRRAAA

i
L
i

/

Il

[/

AW

i

Snap a Wall Panel (AHD) into place along the right side of the shed. Ensure the top of the Wall Panel is even with

the Corner Wall Panel and the holes align. Insert a 1/4” x 5/8” Pan-Head Screw (ADZ) through the top hole of the Wall
Panel to fasten the Panels together as shown.

—=k

AHD [T

N

il

T g

il

|
L]

ARNARKNURN AR

———— =

il

il

Il

[

i

il

),

31



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

—

lf!'

ﬂﬂm ADZ (x28)

i

77427/7;/:/[’

S

i

Fold Corner Wall Panel 104 (AGY) and snap it into place at the right, front corner of the Floor as shown. Fasten it to

the Wall Panel through the top hole using the required hardware. Finish fastening all Panels together with the
rest of the 1/4” x 5/8” Pan-Head Screws (ADZ) for all holes.

AGY

|

i

T

I

WANATARIARTTAN]

Il

VLRI T

]

1]

/

/A

AW

32




on N
i B LEFT DOOR ASSEMBLY

HARDWARE REQUIRED HARDWARE BAG REQUIRED: BEF
Hardware shown at actual size

[ ©),

ADW (x3) ABU (x2) ADJ (x2) AEE (x3)

#10 x 3/4” Pan-Head Screw 1/4" x 1 1/2" Carriage Bolt 1/4" Cap Nut #10 Flat Washer

G-Q

glg!é)é%)lt Latch tleﬁ‘t()lst)or Strike Plate ﬁgit (Séér Handle

‘T o) :

AIA (x1)

Left Door Lock Bracket :

METAL PARTS REQUIRED METAL PARTS KIT REQUIRED: CTC

Part shown at 8% of actual size
e 151/2” > [] l]
AFC (x1)

Door End Channel

191/2”

GRD (x1)
Door Hinge Tube

PLASTIC PARTS REQUIRED

Part shown at 4% of actual size

k

!

AGO (x1)
Left Door

T00LS REQUIRED
=T ) S.a

\__ Phillips Screwdriver 1/16” Wrench Safety Glasses Y,
33




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

AHM (x2)

il

I

T

i

1]

/i

i

/]

il

LEFT DOOR ASSEMBLY

shown.

CRD

Position the Deadbolt Latches (AHM) in the slots at the top and bottom of the Door, then slide the Door End Channel

(AFC) onto the Door as shown.

. Note: The Door End Channel fits onto Door with the flat side up (facing the Deadbolt Latches).

Rest the Left Shed Door (AGO) with front side down. Slide a Door Hinge Tube (CRD) through the hole in the Door as

BOTTOM




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

7//2/:/2

i

7

S=—

s‘/l/l

. Note: You may need to nudge the Door End Channel to make these holes line up with the gap in the Door.

Do not overtighten the Cap Nut. If the end of
the Bolt breaks through the plastic cap, call our
Customer Service Department. Exposed threads
on the end of the Bolt may cause serious injuries.

35




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

I,

T

Sa ([M\WWW ADW (x3) @

AEE (x3)

I

/77777///’//’

/]

36




Hardware shown at actual size

(R

ABV (x2)
1/4" x 2" Carriage Bolt

ARY (x1)
Latch Spring

Part shown at 25% of actual size

= =
AHX (x1)
Latch Cover Plate  AlL (x1)

AHV (x1)
Door Latch

METAL PARTS REQUIRED

Part shown at 8% of actual size

Right Door Lock Bracket

N N
&6 RIGHT DOOR ASSEMBLY
HARDWARE REQUIRED HARDWARE BAG REQUIRED: BEG

© 0D

AEE (x5) ADB (x2)
#10 Flat Washer 3/8” x 1/2” Steel Spacer

(Only 3 are used)
#10 x 3/4" Pan-Head Screw :

-

ADW (x4)
© Part shown at 15% of © Part shown at 50%
A\ : actual size g of actual size

)

© AHW (x1)
Latch Block

AAB x2)
1/4" Centerlock Nut

AEB (x2)
1/4" Flat Washer

COAIK (x1)

A0 (x1) Right Door Handle

Thumb Lever

METAL PARTS KIT REQUIRED: CTC

le
e

ol
L

AFC (x1)
Door End Channel

151/27

CRD (x1)
Door Hinge Tube

PLASTIC PARTS REQUIRED

Part shown at 4% of actual size

191/27

/

|

AGZ (x1)
Right Door

T00LS REQUIRED
-

\_ Phillips Screwdriver

e

1/16” Wrench Safety Glasses

31




/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

I

T

NO HARDWARE REQUIRED FOR THIS PAGE

/77/!///7//’//

IS

RIGHT DOOR ASSEMBLY

Rest the Right Shed Door (AGZ) with front side down. Slide a Door Hinge Tube (CRD) through the hole in the Door as
shown.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

I
/ \

T

172?[!'

NO HARDWARE REQUIRED FOR THIS PAGE

Fit knobs of Thumb Lever (AI0) into the grooves of Right Door Handle (AIK).

Rotate the Thumb Lever into the Right Door Handle. Slide forward until the knobs fit into the holes in the
Handle.

Knobs snap
into Holes

39



it

T

/

)
A\
Sa [ \ﬂ @ AEB (x2)
\\
AAB (x2) AEE (x3)
\ A

/]

(VI

Do not overtighten. Overtightening may dama
arts and void warranty.

EA CAUTION

! :  Note: The Door Latch (AHV) goes on top of the Thumb Lever (A10).
\ 8

4

10




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Sa AHY (x1)

i

7

SS==

While performing this step, each person
should use protective eye glasses to help
revent serious eye injury.




on |
= ] GABLE ASSEMBLY

HARDWARE REQUIRED HARDWARE BAG REQUIRED: BaQG
Hardware shown at actual size

(0) s [y

AEE (x10) ADW (x10) ADZ (x8) ADV (x12)

#10 x 1/2” Flat Washer ~ #10 x 3/4” Pan-Head Screw 1/4” x 5/8” Pan-Head Screw 1/4” x 1 1/8”" Pan-Head Screw
(Only 4 used)

ACB (x2)
AHS (xct) LT % #10x 1 1/8” Pan-Head Screw
End Plug PG

Parts shown at 8% of actual size

AGP (x2)
Louvered Vent

METAL PARTS REQUIRED METAL PARTS KIT REQUIRED: CTC

Part shown at 8% of actual size

AlQ (x2)
Vent Screen

= = = = = ==_I
>

te 99 1/2”
AFE (x1)
Entry Header Bar

99 1/2”

BFJ (x1)
Rear Gable Support Channel

PLASTIC PARTS REQUIRED

Parts shown at 4% of actual size

Ol

AGF (x1) [k E
Entry Gable AR LR s et T
AGH (x1) (Rear View)  AGI (x1) (Rear View)
Rear Gable 1 Rear Gable 2
TOOLS REQUIRED
e 5
\__Phillips Screwdriver Safety Glasses )

42




n, and align the four holes.

4) 1/4” x 5/8” Pan-Head Screws (ADZ) as shown.

(

four

sing

$
Q
(9
—
=
Q=
S
| T
]
=
S
g
Qs
Ly
=
S
=
=
Q
=
<
2
S
=

Lay the edge of Rear Gable 2 (AGl) over Rear Gable 1 (AGH) as show

>
p—
(]
e
<
Q
oD
@)
Qo
N
o
—
%]
<o
O
©
&)
~
©
(O]
o
—
Q
(]
e
e
o
&)

il
o
=
Ll -
)
w
Ll
—
o
=T -
S
=T :
L
o




Ny
N
N
N

— |

[

I

I

[

©

AEE (x5)

11’/77['

)

1T

!

—""'WF
\
]

]

[

—

Head Screws (ADW) and the five (5) #10 x 1/2” Flat Washers (AEE). Pressing down firmly while inserting the Screws will
help prevent the Vent Screen from twisting. Set aside.




/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

s

6‘6 AHS (x2) ﬂﬂm

ADV (x6)

TR

I

T

i

———

T

" mv..  ACB (x2)
WO Sy T usea)

Gable Support Channel to the Rear Gable Assembly, and secure with six (6) 1/4” x 1 1/8” Pan-Head Screws (ADV) and
one (1) #10x 1 1/8” Pan-Head Screw (ACB). Set aside.




/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

—
> (R
ADW (x5) AEE (x5)
\_ J
ENTRY GABLE ASSEMBLY

(ADW) and the five (5) #10 x 1/2” Flat Washers (AEE). Pressing down firmly while inserting the Screws will help prevent
the Vent Screen from twisting.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

P

=
gL 77 75

S
A

AHS (x2)

=7
’//

W\
|
N
\

\
A\

/ AN
§§ N
MW
I§§ Y
\

N

I

I

i

ll[l[!/l []

/
//l
VT

ADV (x6)

i

S=—

The flat screw holes
should face away from
the Entry Gabhle.

The indented, rectangular
hole faces downward and
to the right of center

s . Note: Only use a hand screwdriver in this step.

The flat screw holes
should face away from
the Entry Gable.

The indented, rectangular
hole faces downward and
to the right of center

47



(" e N
§ 8 DOOR & ENTRY GABLE INSTALLATION

HARDWARE REQUIRED HARDWARE BAG REQUIRED: BHZ

Hardware shown at actual size (*Unless noted otherwise)

Cotter Pin

ADZ (x6)
1/4" x 5/8”" Pan-Head Screw

<)

ADX (x4)
#10 x 1/2" Pan-Head Screw

*AIC (x1)
Right Gap Flap Left Gap Flap

PLASTIC PARTS REQUIRED

Parts shown at 4% of actual size

et

Entry Gable Assembly Rear View
x ) |
\ a
Left Door Assembly Right Door Assembly
TOOLS REQUIRED
—L ) <
=
\_ Phillips Screwdriver Pliers Safety Glasses -

48



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

\

ZZ >

N
A\
N

il

/I/I7l

T

i

T

1

ALY

1

M

T

b

i

|

T

I

il
[

I
S

I

. Note: Ensure that these two holes line up, so
that the Cotter Pin (AHP) can be inserted.

=

Left Door Assembly

\-
DOOR INSTALLATION
Align the hole in the bottom of the Hinge of the Left Door Assembly with the hole in the Door Hinge Bushing on the

Floor of your shed, and insert the Door Hinge Tube into the Door Hinge Bushing.

Insert a CGotter Pin (AHP) through the Bushing and Door Hinge. Use a pair of pliers to bend the ends of the Cotter
Pins outward. Repeat these steps for the Right Door Assembly.

Note: Use pliers to bend back the
ends of the Cotter Pin (AHP).




/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

=)

=

[N

=——
S —
§§

il

(Mm ADZ (x6)

I

i

/I/ll

2 ADULTS REQUIRED FOR THE STEPS ON THIS PAGE

ENTRY GABLE INSTALLATION
Slide the two holes in the Entry Gable Assembly down over the Door Hinge Tubes as shown.

il

//ﬁ/ﬂ ] e

il

I

i
\
\

T

i

NI LT

A\Y

Align the holes in the sides of the Entry Gable Assembly with those in the tops of the Corner Wall Panels and
secure with six (6) 1/4” x 5/8” Pan Head Screws (ADZ) at the locations indicated.

@

a0

@




/

~
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

llﬂl

Il

i

il

(Not to scale) (Not to scale)

GAP FLAP INSTALLATION

Attach the Right & Left Gap Flaps (AIM & AIC) to the top, right and left corners of the Doors as shown. Before

completely tightening the #10 x 1/2” Pan-Head Screws (ADX), slide the Gap Flaps up until they cover any gap between
the tops of the Doors and the Gable.

a1



an )
&: 9 TRUSS, REAR GABLE, & ROOF INSTALLATION

HARDWARE REQUIRED HARDWARE BAG REQUIRED: BaG

Hardware shown at actual size (*Unless otherwise noted)

s

ADX (x12)
ADZ (x74) #10 x 1/2” Pan-Head Screw
1/4” x 5/8” Pan-Head Screw AED (x12) AXX (x2)
(Not all screws will be used) #10 x 1” Fender Washer Truss Hole Insert
METAL PARTS REQUIRED SMALL PARTS KIT REQUIRED: BTY

Parts shown at 8% of actual size

AFL (x4)
Roof Support Strip

* Note: The hole in the Roof Support Strip is for

= manufacturing purposes only.

Truss Assembly

PLASTIC PARTS REQUIRED SMALL PARTS KIT REQUIRED: BTY
Parts shown at 4% of actual size Parts shown at 8% of actual size
L[]

L T V‘J —

T T T

” | | I I AH[;( 2).Sk light

AFY (x1) \ AGG (x1) ’ AFW (x1) B

21 Front Roof Cap ’ Rear Roof Cap

Center Roof Cap

= n

*AGQ (x4) Roof Panel Rear Gahle Assembly

TOOLS REQUIRED

& S~

\_ Phillips Screwdriver Flashlight Safety Glasses
92

——




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

I

il

/111/111/7711!1!11

NO HARDWARE REQUIRED FOR THIS STEP
—

il

i

/

3 ADULTS REQUIRED FOR STEPS 9.1 - 9.8
TRUSS & ROOF INSTALLATION

Place the ends of a Truss Assembly into the notches on the Wall Panels as shown. While one adult holds the Truss
Assembly in place, set a Roof Panel (AGQ) onto the Truss Assembly and Front Gable. The edge of the Roof Panel
fits down inside the Truss Channel.

\\\ AR

\\\ NN VARREL)

Note: Ensure to carefully read and follow the roof installation instructions and notes. Following each
step in the order listed will minimize potential complications during installation.

Interior Upward View

! :  Note: The edge of the Roof Panel fits into the Truss Assembly.

S J
a3




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

6@ —_—

(Not actual size) AFL (x2)

@m ADZ (x22)

Iy

il

T

/'7777"//!/1

i

Il

\

/]

/
\
/

With the Roof Panel in position between the Gable and Truss, slide one (1) Roof Support (AFL) into place within the
notches of the Roof Panel as shown. The bottom lip of the Roof Panel fits over the Wall Panel. The top of the
Wall Panel fits into the groove near the bottom of the Roof Panel. After aligning the holes in the Roof Panel with

those in the Wall Panels, Truss, and Gable, secure the Roof Panel to the shed using the required hardware at the
locations shown.

\ /

. Note: The holes in the Roof Support Strips are for manufacturing
: purposes only.

AFL WS e o,

S=»

T

AN

LA

\§
W

T
|

[

/”"/

Note: Ensure the ridge in the bottom of the Roof Panel fits into the top of the wall.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

=== ——]
@ (Not actual size) AFL (x2)
NS w0z (x36)

o

\

il

I

=

[

/

Attach the Rear Gable Assembly to the shed as shown and secure with fourteen (14) 1/4” x 5/8” Pan-Head Screws
(ADZ).

74

T/

\

L

Secure the last Roof Panels (AGQ) and Roof Supports (AFL) to the Truss and Rear Gable Assemblies using the required
hardware. The edge of the Roof Panels fit down inside the Truss Channels. Ensure the alignment nubs in the
Roof Panels fit into notches on the Trusses.

I

%

AFL

AR

\y
v

|
1

G

99



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

i

777,7}7’7!: T

mm ADZ (x16)

S

/
/

2 ADULTS REQUIRED FOR STEP 9.7 - 9.8

ROOF CAP INSTALLATION

Starting at the front side of your shed, attach the Front Roof Cap (AGG) to the Roof Panels and Entry Gable.
Continue moving to the rear attaching the Center Roof Gaps (AFY) to the Front Roof Cap, Roof Panels, and Truss.
Finally, attach the Rear Roof Cap (AFW) to the Center Roof Cap, Roof Panels, and Rear Gable.

: Note: Use only a
: hand screwdriver
for this step.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

il

/

ADX (x12)

T

T

/l/l/l/lll/l

I

AXX (x2) AED (x12)
(Not to scale)

SKYLIGHT INSTALLATION
Pre-fold Skylight (ARHC) before installing. Push folded Skylight up through opening between Roof Caps; open

Skylight; use tabs to pull Skylight down into place. Fasten Skylight in place with six (6) #10 x 1” Fender Washers
(AED) and six (6) #10 x 1/2” Pan-Head Screws (ADX) (pull down on tabs while inserting screws to provide resistance).
Repeat this step for the second Skylight.

i Note: Use only a
: hand screwdriver
for this step.

|

7717]77/7/7/'!'/ : N

Zl _ 5
Sh-ace | & NS
Pull down on tabs while QY @I!!“l D!
inserting screws. '

o

\
\

. Note: Gable Clip can only be inserted with the arrow

: pointing up.




/ :
. 10 DOOR ALIGNMENT

HARDWARE REQUIRED

NO HARDWARE PROVIDED FOR THIS SECTION

~

TOOLS REQUIRED SMALL PARTS BOX REQUIRED: BTZ

Cﬂ:»g—_—)

\_ Phillips Screwdriver

Rubber Mallet

T S'a
RIX (x4)

Wood Shim (Provided) Safety Glasses

28



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

N

T

NO HARDWARE PROVIDED FOR THIS PAGE

A

T

/IIIIIII

—]

AIX (x4)

il

i

-

DOOR ALIGNMENT

In some cases, the shed doors may not completely line up at the tops (fig. 1). When this happens, identify
which side is higher and use a Wooden Shim (AIX) to slightly raise the back corner of the high side until doors line
up (fig. 2). If doors need further adjustment, insert another shim under the front corner opposite of the first shim.
If the doors still need further adjustment, stack additional shims (one at a time) alternating between the back
and front shims. After doors are aligned, cut off any portion of wood shim that is still exposed. From inside the
shed, drive a 1” nail through the floor into the shim to hold it in place. Tighten all anchoring hardware now.

Low side

L LI

NXNAARNRALY

Fig. 1

\

T
T

Second
Shim

a9



CLEANING & CARE

Congratulations on your Lifetime® product purchase. By following the instructions below, your new Lifetime product should
provide you with years of service and enjoyment.

Cleaning and Care
The polyethylene panels are stain- and solvent-resistant. Most stains can be removed, using a mild soap and a soft-bristled
brush. Abrasive cleaning materials may scratch the plastic and are not recommended. Repair scratches or rust spots on
the metal by sanding the affected area lightly; using a rust preventative spray primer; and finally, spraying with a high-gloss
spray enamel paint. Avoid placing a direct heat source on or near surfaces unless using a heat barrier.

J

60




LIFETIME OUTDOOR SHED EQUIPMENT

10-YEAR LIMITED FACTORY WARRANTY
THE MANUFACTURER RESERVES THE RIGHT TO MAKE SUBSTITUTIONS TO WARRANTY CLAIMS IF PARTS ARE UNAVAILABLE OR OBSOLETE.

1. Lifetime outdoor sheds are warranted to the original purchaser to be free from defects in material or workmanship
for a period of ten years from the date of original retail purchase. The word “defects” is defined as imperfections that
impair the use of the product. Defects resulting from misuse, abuse or negligence will void this warranty. This warranty
does not cover defects due to improper installation, alteration or accident. This warranty does not cover damage caused
by vandalism, rusting, “acts of nature” or any other event beyond the control of the manufacturer.

2. This warranty is nontransferable and is expressly limited to the repair or replacement of defective product. If the
product is defective within the terms of this warranty, Lifetime Products, Inc. will repair or replace defective parts at
no cost to the purchaser. Shipping charges to and from the factory or distribution center are not covered and are the
responsibility of the purchaser. Labor charges and related expenses for removal, installation or replacement of the
shed or its components are not covered under this warranty.

3. This warranty does not cover scratching or scuffing of the product that may result from normal usage. In addition,
defects resulting from intentional damage, negligence, unreasonable use or hanging from the truss will void this
warranty.

4. Liability for incidental or consequential damages is excluded to the extent permitted by law. While every attempt is
made to embody the highest degree of safety in all equipment, freedom from injury cannot be guaranteed. The user
assumes all risk of injury resulting from the use of this product. All merchandise is sold on this condition, and no
representative of the company may waive or change this policy.

5. This product is not intended for institutional or commercial use; Lifetime Products, Inc. does not assume any liability for
such use. Institutional or commercial use will void the warranty.

6. This warranty is expressly in lieu of all other warranties, expressed or implied, including warranties of merchantability
or fitness for use to extent permitted by Federal and state law. Neither Lifetime Products, Inc., nor any representative
assumes any other liability in connection with this product. This warranty gives you specific legal rights, and you may
also have other rights which vary from state to state.

PLEASE INCLUDE YOUR DATED SALES RECEIPT AND PHOTOGRAPHS OF DAMAGED PARTS.

REPORT PRODUCT DEFECTS IN WRITING TO:
Lifetime Products, Inc., PO Box 160010 Clearfield, UT 84016-0010
or call 1-800-225-3865 M-F 7 a.m. to 5 p.m. MST.

REGISTER YOUR PRODUCT FOR QUICKER CUSTOMER SERVICE.
Visit www.lifetime.com or call 1-800-225-3865 to register your product today.

FOR INTERNATIONAL WARRANTY CLAIMS:

All warranty claims must be accompanied by a sales receipt. Report all warranty claims in writing to your regional sales
support representative. Please include your dated sales receipt and photographs of damaged parts.

To Identify the representative for your region — Please visit: www.lifetime.com/international

‘ LIFETIME ]

www.lifetime.com

61




ENHANCE YOUR LIFETIME® PURCHASE BY ADDING ACCESSORIES OR OTHER GREAT PRODUCTS

To purchase accessories or other Lifetime Products, visit us at:

www.lifetime.com
Or call: 1-800-424-3865

62




	Text1: 


